
 

 
 

 

 

 

 

DESCRIPTION 
Aluminium Structure  

Powder coated 

 
 

CONFORM 
 

 
 

 

PRODUCT SHEET 

VOLLEYBALL REFEREE STAND 

PRODUCT REF: S30426 UNIT 

ASSEMBLY TIME 

The time to make the assembly of this product is estimated for 2 persons, at 25 minutes 

MAINTENANCE 

The equipement has to be regularly maintained by the owner. It is adviced to: 
- Check every week that all the screws are correctly tightened 
- Fix paint defects if the module has been damaged, using the adapted paint, specified by the                          
manufacturer. 
- Replace all damaged or missing parts with a spare part recommended by the manufacturer.  
- Clean the product by using dishwasher soap, clean water, and soft cloth. 

WARRANTY 
One full year parts and labor guarantee. Every claim regarding condition of the delivered equipment has 
to be done within the legal period of the reception of the material. The warranty will not apply to:      
-    All degradation during the transport.      
-    All degradation due to use differing from which was intended. 
-    All degradation due to poor maintenance.      
-    Any defect claimed after the end of the legal period.      
-    Any damaged due to a faulty installation and assembly of the module 

 



 2 

ASSEMBLY  

1– ASSEMBLY OF THE REINFORCING BARS (x6)  

NECESSARY 
ITEMS 

 

NECESSARY TOOLS (NOT INCLUDED) 

Wrench 13mm Wrench 10mm 

Screws EZ M8x20 + 
Washers EZ 8 +             

Nuts EZ M8 

INCLUDED ITEMS 

x18 

N
u
ts

 E
Z

 M
8
 

Reinforced bars 

x1 

N
u
ts

 E
Z

 M
8
 

x2 L
o
c
k
 n

u
ts

 E
Z

 M
6
 

Screwdriver 

x12 S
c
re

w
s
 E

Z
 M

8
x
2
0

 

x2 S
c
re

w
s
 E

Z
 M

6
x
5
0

 

x30 

W
a
s
h
e
rs

 E
Z

 8
 

x6 S
c
re

w
s
 E

Z
 M

8
x
6
0

 

x1 S
c
re

w
s
 E

Z
 M

8
x
2
0

 

x2 

W
a
s
h
e
rs

 E
Z

 8
 



 3 

ASSEMBLY  

2- ASSEMBLY OF THE STEP BARS (x6) 

NECESSARY 
ITEMS  

 

NECESSARY 
ITEMS 

 

3- ASSEMBLY OF THE STAND 

Do not tighten when assemble screws.  

Screws EZ M8x20 +                  
Washers EZ 8 +                       

Nuts EZ M8 

Screws EZ M8x60+       
Washers EZ M8+             
Nuts EZ M8 

Support bar 

Step bars 

x1 

N
u
ts

 E
Z

 M
8
 

x6 

N
u
ts

 E
Z

 M
8
 

x6 S
c
re

w
s
 E

Z
 M

8
x
6
0

 

x6 

W
a
s
h
e
rs

 E
Z

 8
 

x2 

W
a
s
h
e
rs

 E
Z

 8
 

x1 S
c
re

w
s
 E

Z
 M

8
x
2
0

 



 4 

4 - ASSEMBLY OF THE SEAT 

NECESSARY 
ITEMS 

 

5 - ASSEMBLY OF THE DESK 

ASSEMBLY  

Screws EZ M6x50 + 

Lock Nuts EZ M6 

x2 L
o
c
k
 n

u
ts

 E
Z

 M
6
 

x2 S
c
re

w
s
 E

Z
 M

6
x
5
0

 



 

NOMENCLATURE 

Package 
N° 

Ref  Index Designation Description Quantity Packing Method  
Weight 

 (kg) 
Dim. 
(mm) 

A1 

S30426-01  A Frame left+right  1 + 1 

Plastic bubbles 
+ cardboard 5 

layers 
35 

2400x1000
x150 

S30426-03 A Climbing bar No 1  1 

S30426-03 A Climbing bar No 2  1 

S30426-03 A Climbing bar No 3  1 

S30426-03 A V bar  1 

S30426-03 A Reinforcing bar   1 

S30426-03 A Support bar  3 

S30426-05 C PVC tablet for standing  1 

S30426-07 + 
S30426-02  

C + B 
PVC tablet for              

sitting + Seat support 
 1 + 1 

S30426-06 C PVC desk   1 

S30426-09 D Accessories  1 

ACCESSORIES IN CLEAR PVC BAG 

Package 
N° 

Ref Designation  Description   Qty Note 

A1 
BTKH0820W + 

LTKA081616W +  
TTKC08W 

Screws EZ M8x20 + 
Washers EZ 8 +                  

Nuts EZ M8 
 12 + 24 + 12  

Assemble on 
frames 

A1 
BTKH0650W +              

TTKD06W 
Screws EZ M6x50 + 

Lock Nuts EZ M6 
 2 + 2 

Assembly of the 
seat on the frame 

A1  
BTKJ0860W + 

LTKA081616W +  
TTKC08W 

Screws EZ M8x60 + 
Washers EZ 8 +                  

Nuts EZ M8 
6 + 6 + 6 

Assembly of the 
stand on the frame 

 

PACKING LIST 

VOLLEYBALL REFEREE STAND 

PRODUCT REF S30426 Index D UNIT 



 

PRE-ASSEMBLED ACCESSORIES 

Package 
N° 

Ref Designation  Description   Qty Note 

A1 NC34  Rubber cap D34  4 
Assemble on left & 

right frame 

A1 NNT34  PVC cap D34  2 
Assemble on left & 

right frame 

A1 CSN34 PVC clip D34  4 

Assemble on the desk  

A1 VITN0415 Screw M4x15  8 

A1 VTKK0510 Wood screws M5x10  16 Assemble on the seat 

A1 
BTKJ0625W + 

LTKA061216W +  
TTKD06W 

Screws EZ M6x25 +  
Washers EZ 6 +                   

Lock Nuts EZ M6 
 4 + 4 + 4 Assemble on the seat 

VISA SERVICE PACKAGE DATE:   

PACKING LIST 

VOLLEYBALL REFEREE STAND 

PRODUCT REF S30426 Index D UNIT 


